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LAY SUMMARY 
 

The MHRA granted Bayer plc a Marketing Authorisation (licence) for the medicinal 
product Canesten Bifonazole Cream on 6th July 2009. This product, to be available as a 
prescription-only medicine, contains the active substance bifonazole. Bifonazole belongs to 
a group of medicines called imidazoles and is an antifungal agent that fights the cause of 
fungal skin infections. 
  
Canesten Bifonazole Cream is used to treat fungal skin infections, such as ringworm, 
athlete’s foot and fungal sweat rash. 
 
This application is a duplicate of a previously granted application for Mycospor Cream 
(PL 00010/0103), which was originally granted to Bayer plc on 11th February 1986.  
 
No new or unexpected safety concerns arose from this simple application and it was, 
therefore, judged that the benefits of taking Canesten Bifonazole Cream outweigh the risks; 
hence a Marketing Authorisation has been granted. 
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INTRODUCTION 
 

 
The MHRA granted Bayer plc a Marketing Authorisation (licence) for the medicinal 
product Canesten Bifonazole Cream on 6th July 2009. This product, to be available as a 
prescription-only medicine, contains the active substance bifonazole. 
 
The application was submitted as a simple abridged application according to Article 10c 
(formerly Article 10.1(a)(i)) of Directive 2001/83/EC, cross-referring to Mycospor Cream 
(PL 00010/0103), which was originally granted to Bayer plc on 11th February 1986. 
 
No new data were submitted nor was it necessary for this simple application, as the data are 
identical to that of the previously granted cross-reference product. As the cross-reference 
product was granted prior to the introduction of current legislation, no PAR was generated 
for it. 
 
Bifonazole is a broad spectrum imidazole antifungal agent, which is effective against 
dermatophytes, yeasts, moulds and other fungi. 
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PHARMACEUTICAL ASSESSMENT 
 

LICENCE NO:  PL 00010/0616 
PROPRIETARY NAME: Canesten Bifonazole Cream 
ACTIVE(S): Bifonazole 
COMPANY NAME: Bayer plc 
E.C. ARTICLE: Article 10c (formerly Article 10.1(a)(i)) of Directive 2001/83/EC 
LEGAL STATUS: POM 
 
1. INTRODUCTION 
This is a simple, piggy back application for Canesten Bifonazole Cream, submitted under 
Article 10c (formerly Article 10.1(a)(i)) of Directive 2001/83/EC. The proposed MA holder 
is Bayer plc, Consumer Care Division, Bayer House, Strawberry Hill, Newbury, Berkshire, 
RG14 1JA. 
 
The application cross-refers to Mycospor Cream (PL 00010/0103), which was originally 
approved to Bayer plc on 11th February 1986. 
 
The current application is considered valid.  
 
2. MARKETING AUTHORISATION APPLICATION FORM 
2.1 Name(s) 
The proposed name of the product is Canesten Bifonazole Cream. The product has been 
named in-line with current requirements. 
 
2.2 Strength, pharmaceutical form, route of administration, container and pack sizes 
The product contains bifonazole, equivalent to 1% w/w. The finished product is packaged 
in aluminium tubes containing either 15g or 50g of product. The proposed shelf-life (60 
months) and storage conditions (there are no specific storage instructions) are consistent 
with the details registered for the cross-reference product.  
 
2.3 Legal status 
On approval, the product will be available as a prescription-only medicine (legal status 
POM).   
 
2.4 Marketing authorisation holder/Contact Persons/Company 
Bayer plc, Consumer Care Division, Bayer House, Strawberry Hill, Newbury, Berkshire, 
RG14 1JA. 
 
The QP responsible for pharmacovigilance is stated and his CV is included.   
 
2.5 Manufacturers 
The proposed manufacturing sites are consistent with those registered for the 
cross-reference product and evidence of GMP compliance has been provided.   
 
2.6 Qualitative and quantitative composition 
The proposed composition is consistent with the details registered for the cross-reference 
product.   
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2.7 Manufacturing process 
The proposed manufacturing process is consistent with the details registered for the 
cross-reference product and the maximum batch size is stated.   
 
2.8 Finished product/shelf-life specification 
The proposed finished product specification is in-line with the details registered for the 
cross-reference product.  
 
2.9 Drug substance specification 
The proposed drug substance specification is consistent with the details registered for the 
cross-reference product.   
 
2.10 TSE Compliance 
No materials of animal or human origin were used in the manufacture of the product.  
 
This information is consistent with the cross-reference product.  
 
3.  EXPERT REPORTS 
The applicant has included detailed expert reports in Module 2 of the application. Signed 
declarations and copies of the experts’ CVs are enclosed in Module 1.4 for the quality, 
non-clinical and clinical experts. All are considered to have sufficient experience for their 
responsibilities.   
 
4. PRODUCT NAME & APPEARANCE  
See 2.1 for details of the proposed product name. The appearance of the product is identical 
to the cross-reference product. 
 
5. SUMMARY OF PRODUCT CHARACTERISTICS  
The proposed summary is consistent with the details registered for the cross-reference 
product.   
 
6. PATIENT INFORMATION LEAFLET/CARTON  
PIL 
The patient information leaflet has been prepared in-line with the details registered for the 
cross-reference product.  
 
PIL user testing has been submitted and the results indicate that the PIL is well-structured 
and organised, easy to understand and written in a comprehensive manner. The test shows 
that the patients/users are able to act upon the information that it contains. 
 
Carton and blister 
The proposed artwork is comparable to the artwork registered for the cross-reference 
product and complies with statutory requirements. In-line with current legislation, the 
applicant has also included the name of the product in Braille on the outer packaging and 
has included sufficient space for a standard UK pharmacy dispensing label. 
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7. CONCLUSIONS  
The data submitted with the application are acceptable. The grant of a Marketing 
Authorisation is recommended. 
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PRECLINICAL ASSESSMENT 
 
No new preclinical data have been supplied with this application and none are required for 
an application of this type. 
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CLINICAL ASSESSMENT 
 

No new clinical data have been supplied with this application and none are required for an 
application of this type. 
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OVERALL CONCLUSION AND RISK BENEFIT ASSESSMENT 
 
QUALITY 
The data for this application are consistent with that previously assessed for the 
cross-reference product and as such have been judged to be satisfactory.   
 
 
PRECLINICAL  
No new preclinical data were submitted and none are required for an application of this 
type. 
 
 
EFFICACY 
This application is identical to a previously granted application for Mycospor Cream 
(PL 00010/0103), which was originally approved to Bayer plc on 11th February 1986. 
 
No new or unexpected safety concerns arise from this application. 
 
The SPC, PIL and labelling are satisfactory and consistent with that for the cross-reference 
product. 
 
 
RISK BENEFIT ASSESSMENT 
The quality of the product is acceptable and no new preclinical or clinical safety concerns 
have been identified. The applicant’s product is identical to the cross-reference product. 
Extensive clinical experience with bifonazole is considered to have demonstrated the 
therapeutic value of the compound. The risk:benefit is, therefore, considered to be positive. 
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CANESTEN BIFONAZOLE CREAM 
PL 00010/0616 

 
 

STEPS TAKEN FOR ASSESMENT 

 

1 The MHRA received the marketing authorisation application on 05/09/2008. 
 

2 Following standard checks and communication with the applicant the MHRA 
considered the application valid on 10/09/2008. 
 

3 Following assessment of the application the MHRA requested further 
information on 23/02/2009. 
 

4 The applicant responded to the MHRA’s requests, providing further information 
on 12/06/2009. 
 

5 The application was determined on 06/07/2009. 
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STEPS TAKEN AFTER ASSESSMENT 

 
Date 
submitted 

Application 
type 

Scope Outcome 
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CANESTEN BIFONAZOLE CREAM 
PL 00010/0616 

 
SUMMARY OF PRODUCT CHARACTERISTICS 

 
1 NAME OF THE MEDICINAL PRODUCT 

Canesten Bifonazole Cream 
 
2 QUALITATIVE AND QUANTITATIVE COMPOSITION 

The cream contains 1% w/w bifonazole. 
 
For full list of excipients, see section 6.1. 
 

3 PHARMACEUTICAL FORM 
Cream 
 
A white cream. 
 

4 CLINICAL PARTICULARS 
4.1 Therapeutic indications 

Bifonazole is a broad spectrum antifungal agent. 
 
It is indicated for the treatment of fungal skin infections due to dermatophytes (e.g. Trichophyton 
species), yeasts (e.g. candida species), moulds and other fungi.  These include ringworm (tinea) 
infections, athlete's foot, pityriasis versicolor. 
 
The preparation is not for vaginal use. 

 
4.2 Posology and method of administration 

For cutaneous use. 
 
The cream should be thinly applied and rubbed into the affected areas once daily, preferably at night 
before retiring, for two to three weeks. 
 
The affected areas should be washed and dried thoroughly before the cream is applied. 

 
4.3 Contraindications 

History of hypersensitivity to imidazole antifungal agents or any of the excipients. Treatment of 
infants with nappy rash. 

 
4.4 Special warnings and precautions for use 

None stated. 
 
4.5 Interaction with other medicinal products and other forms of interaction 

None known. 
 
4.6 Pregnancy and lactation 

After oral administration to animals at high doses, bifonazole was not teratogenic, but embryotoxic 
and foetotoxic effects were observed.  Bifonazole cream for topical administration should not 
normally be used in pregnancy.  As no information is available on the effect of bifonazole on 
lactation, it should not be used in nursing mothers. 

 
4.7 Effects on ability to drive and use machines 

None known. 
 
4.8 Undesirable effects 

Skin reactions (usually transient slight irritation, reddening, peeling or burning) occur frequently 
(more than 1.0%).  The development of contact dermatitis has been reported infrequently (more than 
0.1%).  These side-effects are reversible after discontinuation of the treatment. 
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Very rarely, systemic hypersensitivity reactions may occur. 

 
4.9 Overdose 

In the event of accidental oral ingestion, routine measures such as gastric lavage should be 
performed as soon as possible after ingestion. 

 
5 PHARMACOLOGICAL PROPERTIES 
5.1 Pharmacodynamic properties 

ATC code: D01AC10 Antifungals for Topical Use 
 
Bifonazole is a broad spectrum imidazole antifungal agent.  It is effective against dermatophytes, 
yeasts, moulds and other fungi. 
 

5.2 Pharmacokinetic properties 
After a single application (topical) of 15.2mg [14C] bifonazole cream, and subsequent occlusion for 
six hours, 0.6±0.3% of the dose was absorbed.  The absorption rate was approximately 
0.008mg/100cm2 per hour.  In inflamed skin these values were higher by a factor of four.  Similar 
results were obtained after the application of bifonazole as a 1% solution. 
 
Plasma levels up to 16ng/ml were obtained in babies with nappy rash after a single 5g application of 
the cream. 
                
After intravenous administration of 0.016mg/kg [14C] bifonazole, tissue uptake was rapid.  
Bifonazole is, however, rapidly metabolised with only 30% of an intravenous dose remaining 
unaltered 30 minutes post-dose. 
  
Elimination of the metabolites is biphasic (T½ of eight and 50 hours).  Within five days of 
administration 45% of the administered dose has been excreted renally, with 40% being eliminated 
via the liver and bile (faeces). 
 

5.3 Preclinical safety data 
Toxicological studies showed good local tolerability.  However, for bifonazole cream and solution 
slight skin irritant effects were observed which could be attributed to the additives 2-octyldodecanol 
(cream) and isopropyl myristate (solution), respectively.  There were no indications of changes 
caused specifically by the active substance, and no signs of any systemic effects were observed. 
Studies on reproductive toxicity showed no evidence of teratogenic activity, however embryotoxic 
effects were seen in rabbits at high oral doses (30mg/kg bodyweight).  Bifonazole had no influence 
on fertility and showed no mutagenic properties. 

 
6 PHARMACEUTICAL PARTICULARS 
6.1 List of excipients 

Sorbitan stearate  
Polysorbate 60   
Cetyl palmitate  
Cetostearyl alcohol  
2-Octyldodecanol  
Benzyl alcohol   
Purified Water 

 
6.2 Incompatibilities 

None known. 
 
6.3 Shelf life 

60 months. 
 
6.4 Special precautions for storage 

This medicinal product does not require any special storage conditions. 
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6.5 Nature and contents of container 
Aluminium tubes containing 15g and 50g of cream. 

 
6.6 Special precautions for disposal 

None. 
 
7 MARKETING AUTHORISATION HOLDER 

Bayer plc 
Consumer Care Division 
Bayer House 
Strawberry Hill 
Newbury 
Berkshire 
RG14 1JA. 

 
8 MARKETING AUTHORISATION NUMBER(S) 

PL 00010/0616 
 
9 DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION 
     06/07/2009 
 
10 DATE OF REVISION OF THE TEXT 

06/07/2009 
 

11  DOSIMETRY (IF APPLICABLE) 
 
12  INSTRUCTIONS FOR PREPARATION OF RADIOPHARMACEUTICALS (IF 

APPLICABLE) 
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CANESTEN BIFONAZOLE CREAM 
PL 00010/0616 
LABELLING  
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